



CERTIFICATE OF CONFORMITY

Product Name:	Avenue Weekend Bag
Product #:	A940
Product Description:	600D polyester
Report #:	A11351376 A11351383
Certificate Date:	March 26, 2013
Test Date:	Mar 22-27, 2013
Date of Manufacture:	March 2013
Manufacturer name:	Hol135
Manufacturer location:	Dongguan, China

This product complies with the following safety standards:

- X** Total Lead Content for Substrate Materials
- X** Total Lead Content for Surface Coating 16 CFR 1303
- X** Prop 65 Compliant

Third Party Testing Lab	
Name :	Specialized Technology Resources, Inc. (STR)
Address:	16-17/Tower B Regent Centre 63 Wo Yi Hop Rd. Kwai Chung, N.T, Hong Kong
Phone No.:	(852) 2423-3092

U.S Importer

Vitronic Promotional Group
 4680 Parkway Drive, Suite 200
 Mason, Ohio 45040
 complianceinfo@vitronicpromotional.com
 (877) 844-5032 x1713